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B33 4E 2/ Test Report

1 PR %%/ Application No 24-02-QAC-067-3

A& y%#p #/ Date of Receipt 2024/02/21

32 p #p/ Date of Performance  2024/02/21~2024/02/29

¥ 4 p ¥/ Date of Issue 2024/02/29

4 3= 4/ Applicant S EEEs AP

2 4t/ Address pAt PP L HRELE AR LIEK 16531

% % £ 4/ Sample Description ~ VATON ~ -k {4+ VATON(% ¢ )
# =74 5./ Model No. —

BlzE ) %/ Report Content A. k&4t 2 plE 2 & [ Sample Information & Results
B. t & %/ Sample Photo
C. /n428l/ Flow Chart
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Any sample(s) and its information listed in this document are provided and identified by clients.
2. AL EHPIERSLT o

This report only refers to the specimen(s); it does not imply the result of production to tested sample(s).
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This Test Report cannot be reproduced, except in full, without prior written permission of the laboratory.

2 ¥ % </ Approved by:,E d.N‘ Cg/ \V{Z/(/

The content of this PDF file is in accordance with its original issued Test Report. PDF files are for reference only.

Laboratory Representative

*3F £ 44 F & »/ This report becomes void if all pages not included.
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A % &4t/ Sample Information

No.1
# & %%/ Sample No. 24-02-QAC-067
# & & i/ Sample Description VATON -~ -k 42 VATON(% ¢ )

# 54|52/ Model No.

B3R 2 %/ Test Results

B3R % 5%/ Test Results
e REXH Rl 2 (¥ =/ Unit : ppm)
Test Item(s) Instruments Test Method No.1 = ik 18 4R
MDL
4/ Pb N.D. 10.0
4/ Cd N.D. 10.0
&/ Hg N.D. 10.0
5/ Sb N.D.
& Reference 100
ICP-OES
CNS 4797-2(93 & 7 7 )
[ As N.D. 10.0
42/ Ba N.D. 10.0
&/ Cr N.D. 10.0
il Se N.D. 10.0
# 31/ Note :
1. N.D.: == % #p2 3]/ Not Detected. (<3t = ;£ 1d jp|4& *2/ below Method Detection Limit.)
2. MDL: = ;% i ;p4&*2/ Method Detection Limit.
3. ppm : =mg/kg (0.1% = 1000 ppm)
4. RIFEKREP &2 R/ Sino-British Contrast of the instrument
a. ICP-OES R &8 & 7 :1]%)%' + 3 b G R
5. BlE A B/ Tested by : ZIV
6. # B * B/ Reviewed by : sujane
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B. # &%® 4%/ Sample Photo
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C. »42®/ Flow Chart

3% 8 4 54 / Sampling
!

RO gtk b B A8 RHL P ¢+ Ao ABML &, fL8E
0.1 g sample and put into the conical flask,
Then add 5mL HCI sweat solution

!

72T B 548
Extraction 1 minutes at 37+2C

:

EpHA A £1.0~15
Adjust the pH of solutionto 1.0~1.5

v
37+2°C 3 Fr 6045 4%
Extraction 60 minutes at 37+2°C

I
B E RS E R T MR
ICP-OES

l

A 3% 3R 4 [Mesting Report

Flow Chart for Pb/ Cd/ Hg/ Sb/ As/ Ba/ Cr/ Se

---3F 2, 2 & [ End of Report ---
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